

TEL:(04)781 3033
FAX:(04)781 2131

鑄件試水測試報告
Tries the water test report

客戶品名規格: _____
檢驗號碼: _____
測試結果: OK NG

鑄件編號: WS130510
測試日期: 2013.06.22/22 08:30-16:30

鑄件編號: WS130510



品管主管 QC Director: _____ 品 QC: _____ 檢驗員 Inspector: _____